
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Shriver Hall, Baltimore, Maryland 21218 
(410) 516-7174 

UPGRADING THE EXISTING OR DESIGNED 
WATER TREATMENT PLANTS 

- Innovative and Alternative Technologies - The Role of Governments 

COSTEL PATRU 

Senior Urban Fellow 
The Johns Hopkins University 
Institute for Policy Studies 

May, 1994 

, 

Fax (4 10) 5 16-8233 I 'Ielex: 7 10 234 1090 



I 
I 
I 
I 
I 
I 
I 
I 
I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 

ACKNOWLEDGEMENTS 

I would like to thank Dr. Michael Bell, Principal Research 

Scientist and Dr. Robert Seidel, Coordinator of the International 

Urban Fellows Program, for their bibliographic support, comments 

and advice all along the last three and a half months, necessary 
[...]
The POE water treatment industry is growing very rapidly 

and, as shown in many cases, POE technology can be a cost- 

effective solution for small systems and individual homeowners, 

eliminating many of the problems small systems face when attempt- 

ing to finance and operate central treatment facilities. The 

assurance of long-term maintenance and monitoring of POE technol- 

ogy remains the main problem to be dealt with. 

Applicability to Romania 

When talking about small drinking water systems in Romania 

the first observation is that they are only a few in the sense of 

the deffinition use in this report. The usual solution for solv- 

ing the problem in small rural communities is with private indi- 

vidual wells. But this is not possible everywhere - for technical 
or economic reasons, or both - and more than that, there are many 
small communities placed near large industrial areas where the 

groundwater is no longer ready to drink (see Chapter 1). 

This section presents both technical options in order to 

make the raw water safe to drink, and the costs too. When trying 

to extent these practices to Romania there are at least two 

aspects to be consider very carefully: 1) each technology, the 

instalations dimensions and costs are designed to meet the U.S .  

Safe Drinking Water Regulations (SDWA) , and 2 )  more than in U.S.  

both operating and maintenance aspects are a great problem. 

Page 67 



3.2. Large Water Systems 

Speaking about upgrading the existing or designing water 

supply systems we must consider both managerial and technological 

areas of potential innovation. However, this paper deals only 

with the second - areas of potential technological innovation - 
taking into account the present stage of development and research 

in U . S .  and in other developed countries. 

Areas of Potential Technolosical Innovation 

Drinking water treatment technology can be divided into 

centralized systems and point-of-use categories. Centralized 

systems feature surface or groundwater sources, one or more water 

treatment plants, and storage, transmission and distribution com- 

ponents. Point-of-use systems are installed on location at the 

point of consumption. They may be used to improve the quality of 

well water sources or by individual consumers who are not satis- 

fied with the quality of the water supplied by the central system 

Voint-of -entry1! systems are a variation of point-of -use systems 

in which the treatment equipment is located either in the imme- 

diate neighborhood (and serves only a few homes) or outside an 

individual dwelling to allow for ready access by service person- 

nel. The following section discuss potential technological im- 

provements, centralized treatment technologies, storage and 

distribution technologies, and point-of-use/point-of-entry tech- 

nologies. 

Page 68 



Improvements to Centralized Treatment Technologies 

I 
I 

I 
I 
I 
I 

I 
I 
I 
I 
I 

Significant technological changes appear to be taking place. 

In the case of filtration, an old technology (slow sand filtra- 

tion) is enjoying renewed interest.Concurrently,another old tech- 

nology (multimedia filtration) is not being universally accepted. 

Many consulting engineers are unware of the numerous benefits of 

ozone and, as a result, its use has been largely restricted to 

disinfection. Similarly, carbon adsorbtion has been widely ac- 

cepted in Europe but not in the U . S .  Packaged treatment systems 

are readily available and useful for a large number of systems. 

The majority of systems, however, still prefer to construct and 

assemble equipment on-site. Thus, a number of technology are 

available and newer technologies are emerging, but there are 

barriers to their widespread usage and acceptance. Among of these 

barriers, the traditional conservatism of both the consulting 

engineering community and state health agencies takes a very 

important place. 

Reservoir/Water Supply Enhancement 

Minimization of treatment requirements and costs can often 

be attained through protection of the raw water source. For 

example, erosion control at development sites reduces the amount 

of solids washed into streams and lakes (a major source of tur- 

bidity) , in turn reducing the amount of chemicals and equipment 

needed to remove the solids. Reservoir aeration can reduce the 

Page 69 



incidence of algal blooms, in turn reducing treatment require- 

ments for taste and odor control. 

Prevention of source degradation requires extensive monitor- 

ing and enforcement of waste discharges and surface runoff. The 

costs of cleanup must be balanced against the costs of preven- 

tion. Ideally, discharge standards and water quality programs 

should consider both environmental and economic concerns. After 

basic environmental protection is provided, the decision on 

whether to treat discharges to a higher standard, versus more 

thorough treatment of the potable supply, could be made on tech- 

nical and economic grounds. 

Pretreatment 

Traditional pretreatment practices generally focus on remo- 

val of suspended and colloidal solids by chemical coagulation, 

flocculation, and sedimentation. Chemicals may be added at this 

stage for pH adjustment, taste/odor control, disinfection, and/or 

oxidation. Pretreatment facilities usually include flocculation 

and conventional clarifiers, which tend to be large and costly to 

construct. More compact and lower cost approaches, such as com- 

bined flocculator clarifiers, upflow clarifiers, tube settlers, 

lamella separators, Pielkenroad separators, and reactor clarifi- 

ers, have been available for some time, but their use is still 

not widespread among water utilities as a result of llbarriers'l 

1 alluded to earlier. They are considered innovative technologies. 

Page 70 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Several equipment suppliers have developed pretreatment 

units for solid removal that use physical entrapment rather than 

simple sedimentation. One supplier of package water treatment 

systems has developed an I1adsorption clarifiert1 which uses a sus- 

pended bed of plastic beads as the solids capturing medium. The 

unit is presently being applied in package treatment form, but 

could be applied in a more conventional manner in plants of sizes 

up to 15 million gallons per day (mgd) C5678.5 mc/d]. Another 

major specialist in water treatment technology has developed a 

"depth clarifierw1 which operates on the principle of contact 

flocculation. This concept has been developed for treatment 

plants up to 2.5 mgd in size, 2 

These units are much more compact for a given treatment 

capacity and might substantially reduce the cost of pretreatment. 

However, the technologies would require extensive development and 

testing before they could be applied to large water treatment 

systems. At present, the technology is limited primarily to 

smaller and medium sized water treatment systems which comprise 

the bulk of U . S .  water utilities. 

James M. Montgomery Consulting Engineers, Inc. , lfWater 
Treatment Principles & Designtt, John Wiley & Sons, 1985 

American Water Works Association Research Foundation, 'IA 
Definitive Study of Barriers to the Introduction of New Products 
and Technologies Into Water Supply Systems", July 1985 

Page 71 



Fi1 t ra t ion  

Filters are generally used as part of an overall water 

treatment process scheme which includes chemical addition, coagu- 

lation and flocculation, filtration, and disinfection. There are 

four general classes of filtration technology in widespread use 

for potable water treatment: 

o Slow Sand Filtration; 

o Rapid Sand Filtration; 

o Multimedia Filtration; and 

o Diatomaceous Earth Filtration. 

Of these four types, rapid sand and multimedia filters 

account for the majority of applications. Diatomaceous earth 

filters enjoy only limited use because of media costs and limited 

regulatory acceptance. Slow sand filtration, an old technology, 

is enjoying renewed interest for small water systems due to its 

simplicity and low maintenance requirements. 

Multimedia filtration was first developed in the early 

1940% at Hanford, Washington, where higher water quality was 

required for wartime processing of radioactive materials. Rather 

than use a uniform filter media of sand, the multimedia filter 

mixed aggregates of varying size with anthracite coal. In the 

1960ts, the technology began to gain widespread acceptance. To 

date, there is more than 25 years experience with the technology, 

yet acceptance problems continue. 

Direct filtration is a turbidity removal process that may 

Page 72 



I 
I 
I 

1 
I 

I 
I 

eliminate separate flocculation and settling steps. Coagulation 

either occurs immediately before the water enters the filter or 

within the filter unit. It is most suitable for source waters 

with low turbidity caused by silt. Direct filters usually have 

multimedia filter beds. Because operating requirements are more 

complex and there is less margin for error than with systems that 

have seprate coagulation and settling, regulatory agencies tend 

to discourage the use of direct filters by smaller utilities. 

There is a tendency among regulators and engineers to re- 

strict the use of multimedia filters to flow rates similar to, or 

only slightly higher than those used for conventional rapid sand 

filters. Multimedia filters have been demonstrated to be effec- 

tive for filtration rates of 5 - 7 gallons per minute per square 

foot (gpm/ft2), or 12.21 - 17.01 m/h. Rapid sand filters are 
normally rated at 2 - 4 gpm/ft2, or 4.88 - 9.77 m/h. Thus, multi- 
media filters can potentially reduce the size and cost of filters 

by as much as 50 percent. These savings, however, can only be 

realized if the technology is applied at its full capability. 

Reverse Osmosis 

Reverse osmosis (RO) is most widely used for rendering 

brackish or saline waters potable. It is based on the principle 

of osmosis. If two solutions one dilute and one concentrated are 

separated by a semipermeable membrane, water will migrate from 

the dilute solution into the concentrated solution. Applying 

pressure to the concentrated solution will reverse the process, 

Page 7 3  



hence the term "reverse osmosis11. RO units force filter water 

through a semipermeable membrane leaving most of the contaminants 

behind to be flushed out in the waste stream. 

In recnt years, RO technology has improved from the stand 

point of energy consumption, system longevity, and reliability. 

These improvements have allowed the use of RO for relatively 

inexpensive and simple home treatment units. 

Deionization 

Deionization, or Ition exchanget1, is most widely known for 

its use in water softening, wherby calcium and magnesium are 

removed to reduce water hardness. A regeneration process purges 

the contaminant from the bed; hence, like RO, ion exchange does 

not destroy the compounds, but rather concentrates them in the 

waste stream. This could present problems with final disposal 

especially in situations where concentrations of the contaminant 

in waste streams are so high that it is rendered llhazardousll. 

Ion exchange is most suitable for smaller water systems 

where the ease of operation and low capital costs offsets chemi- 

cal  costs. Waste disposal is less likely to be a problem on the 

smaller scale as well. A recent application of ion exchange in 

Jefferson County, Colorado, to remove low level radioactive con- 

taminants provides a good example of how a small water system can 

utilize this process for removing potentially toxic contaminants. 

Page 7 4  



Packaged Treatment 

Packaged treatment, as the name suggests, is not a process, 

but an alternate means of assembling all or part of a water 

treatment system in a package rather than as a collection of 

individual processes. Packaged treatment systems are usually 

fabricated of metallic or fiberglass materials and are designed 

to be pre-manufactured and shipped to a location rather than con- 

structed on site. 

Pakaged treatment systems have a number of major advantages 

for small water utility applications: 

o Economy: factory rather than site construction tech- 

niques are used and tanks are constructed of less ex- 

pensive materials; the plants tend to be compact and 

much less expensive than site built systems. 

o Integration: properly designed and constructed packa- 

ged systems have highly integrated processes;compact 

design often allows for the entire plant to be housed 

under cover,thus improving the operating environment. 

o Automation: many pakaged systems incorporate a high 

degree of instrumentation and automated operation; 

this frees the operator to focus on maintenance and 

repair and can result in more efficient overall 

operation. 

Packaged systems tend to be less costly than site construct- 

ed plants in sizes up to two mgd (-7571 cm/d). Plants of this 

Page 75 



size account for about 90 percent of U.S. utilities'. Thus, when 

viewed in terms of numbers, the market that could potentially use 

existing packaged treatment technology is large. 

The best packaged systems available in the U . S .  combine 

innovative technology, quality construction, good documentation 

and support, and high performance. Unfortunately, there is a w i d e  

range in quality of equipment that is bid as llequalll on most 

public water supply procurements; there have been enough failures 

to make engineers and state regulatory personnel reluctant to 

allow extensive use of packaged systems in many states. 

Instrumentation and Automation 

Instrumentation and automation ( I & A )  refers to equipment 

that is used for monitoring and controlling water treatment pro- 

cesses. Historically, the water industry has been slow to use I&A 

equipment. Instead, there has been a strong reliance on manual 

samplingflaboratory analysis and process operation,due to the be- 

lief that I & A  equipment is failure prone and costly to maintain. 

Statistics gathered by the highly respected SIRA Institute of the 

United Kingdom, which provides instrument testing services to 

industries in both the U . S .  and Europe, tend to support this 

point of view. Nevertheless, industry has historically spent 

considerably more on I & A  equipment than public water or wastewa- 

ter utilities. 

Sigurd P.Hansen, I'Package Plants: One Solutkon to Small 
Community Water Supply Needst1, Journal AWWA, June 1979 

Page 76 



I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Improving the quality and reliability of water treatment 

plant instrumentation and automation devices has consistently 

been a high priority item among municipal engineers and managers. 

Problem identification and prioritization studies by such public 

interest groups as Public Technology, Inc'. (PTI) have conside- 

rently identified the need of improvement in this area. Growing 

out of the PTI/EPA work, a group spearheaded by large wastewater 

utilities formally established an Instrument Testing Service 

(ITS) in 1986, with the assistance of the Association of Munici- 

pal Sewerage Agencies (AMSA). The ITS has already conducted 

rigorous field tests on several instruments and an expanded test 

program is planned which will include testing on a group of di- 

ssolved oxigen analyzers. Funding for the test program is provid- 

ed by membership fees. 

This section suggests that a large number of treatment tech- 

nologies are currently available and innovations occur from time 

to time. However, the greatest potential for improvement appers 

to be in getting these technologies accepted by small water 

treatment systems. 

Removal of Synthet ic  O r g a n i c  Chemica l s  

Drinking water contaminants are sometimes described as being 